Tel: 04-390 3862 Fax: 04-390 3062 Email: enquiry@amcen.com.my



CERTIFICATE OF ANALYSIS

MAIDAMAX (M) SDN BHD Lot 10-13, Jalan PKNK 1/2, Kawasan Perusahaan Sg. Petani, 08000 Sungai Petani,

Kedah.

Tel: 04-441 4644 Fax: 04-441 4649

Attention: Mr Samuel Saw

Certificate No	AMC/nC2106/023
Sample Log Code :	nC2106/059
Sample Received Date :	01-Jun-2021
Issuance Date :	11-Jun-2021

Sample Description

: Natural Rubber Color Teether

Sample Information

: Trace No: 2021/05/895

Analysis Results

Parameter	Standard Method	Unit	Analysis Result
Bisphenol-A	LC/MS/MS	mg/kg	ND(<0.01)

ND denotes not detected

Remark:

ChM. Liew Mei Yee Lab Manager B.Sc (Hons) Chemistry M/2986/5797/10